
Health Sante Your health and Votre sante et votre
Canada Canada safety... our priority. securite.. . notre priorite.

 

  
  
 
  

  

  Guidelines for
  Canadian 
Drinking  Water
  Quality

             Arsenic

Guideline Technical Document

Consultation period ends
  May 6, 2025

Canada



   

 

 

Unclassified / Non 
classifié 

Guidelines for Canadian Drinking Water 

Quality, Arsenic 
 

Guideline Technical Document for Public Consultation 

 

Consultation period ends: May 6, 2025 

 

Purpose of consultation 
This guideline technical document outlines the evaluation of the available information on arsenic 

with the intent of updating the guideline value for arsenic in drinking water. The purpose of this 
[...]
oluble iron to soluble arsenic concentrations would favour the selection and optimization of an 

iron removal process (for example, a 20:1 soluble iron to arsenic ratio is the minimum required 

for chemical oxidation/filtration; see section 5.2.2). For Zone B water, there is insufficient 

soluble iron, and a modified iron removal process should be considered. For Zone C, low soluble 

iron levels indicate that technologies to consider for arsenic removal include adsorption, ion 

exchange, iron coagulation/filtration, modified iron removal and membrane processes. 

 

Figure 2. Tool to assess treatment technologies for arsenic removal (adapted from Sorg, 2002) 

 



 

42 Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

 

Unclassified / Non classifié 

 
 

MCL: Maximum contaminant level; SMCL: secondary maximum contaminant level 

 

The presence of competing ions may have an impact on the effectiveness of different treatment 

technologies. Phosphates, sulphate, natural organic matter (NOM), silicates, fluoride, carbonates, 

vanadium, selenium and trace heavy metals have the potential to negatively impact arsenic 

removal depending on the technology being used (Fields et al., 2000a,b; Korngold et al., 2001; 

Rubel, 2003a,b; U.S. EPA, 2003b; Sancha, 2006; Guan et al., 2009a,b; Pallier et al., 2010; 

Clifford et al., 2011; Möller et al., 2011; Mondal et al., 2013; Sorlini et al., 2014; Cortina, 2016; 

Hering et al., 2017; Mohanty, 2017; Sorg et al., 2017a; van Genuchten and Ahmad, 2020). 

Owing to its similar chemistry, phosphate competes strongly with arsenic in various treatment 

technologies. The presence of calcium was found to improve arsenic removal for conventional 

treatment and for chemical oxidation/filtration (van Genuchten and Ahmad, 2020; Guan et al., 

2009b).  

 

Health Canada strongly recommends that any chemicals and components used in treatment 

systems be certified to NSF/ANSI/CAN Standard 60: Drinking Water Treatment Chemicals–

Health Effects (NSF International, 2024a), NSF/ANSI/CAN Standard 61: Drinking Water 

System Components–Health Effects (NSF International, 2023a). These standards ensure that 

materials meet health-based requirements and are safe for use in potable water applications.  

 

The following subsections present full- and pilot-scale studies. These include studies from a U.S. 

EPA full-scale demonstration program that evaluated various treatment technologies at small and 

semi-public systems. This program generally monitored the systems over several years. In some 

cases, the systems were modified during the study in an attempt to improve arsenic removal 

(U.S. EPA, 2023). 

 

5.2.1 Pre-oxidation 
Most, and potentially all, treatment technologies remove As(V) better than As(III) although they 

may require pH adjustment for optimization. When significant As(III) is present, pre-oxidation 

0

5

10

15

20

25

30

35

40

45

50

0 0.1 0.2 0.3 0.4 0.5 0.6 0.7 0.8 0.9 1

A
rs

en
ic

 c
o

n
ce

n
tr

at
io

n
 in

 s
o

u
rc

e 
w

at
er

 
(μ

g/
L)

Iron concentration in source water (mg/L)

C
Media adsorption
Ion exchange
Iron coag/filtration
Modified Iron removal
Membrane processes

B
Modified iron 

removal process

A
Iron removal process

optimized for As 
removal

U.S. EPA Arsenic MCL

U
.S

.E
P

A
 Ir

o
n

 S
M

C
L



 

43 Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

 

Unclassified / Non classifié 

will improve arsenic removal. Arsenic can be rapidly oxidized under many conditions using 

chlorine, permanganate, ozone, and manganese dioxide-based solid-oxidizing media (Ghurye 

and Clifford, 2001, 2004; Katsoyiannis et al., 2004; Dodd et al., 2006; Sorlini and Gialdini, 

2010; Clifford et al., 2011). However, oxygen, aeration, chlorine dioxide, chloramine and 

ultraviolet irradiation are not effective in oxidizing arsenic (Bissen and Frimmel, 2003; U.S. 

EPA, 2003b; Ghurye and Clifford, 2004; Hoffman et al., 2006; Sorlini and Gialdini, 2010; 

Mohanty, 2017). If chlorine is added in the presence of ammonia, chloramines will form and 

negatively impact the oxidation of As(III) (Chen et al., 2018). The presence of NOM in source 

water can also impede the oxidation of As(III) when permanganate (Chen et al., 2018) and ozone 

are being used (Ghurye and Clifford, 2001). The appropriate permanganate dosage can be 

determined through a jar test, as outlined in the study conducted by Chen et al. (2018). 

 

Biological oxidation of As(III) by iron- or manganese-oxidizing bacteria can also occur (Gude et 

al., 2018a; Crognale et al., 2019). There are also arsenic-oxidizing bacteria that can grow and 

survive within filters (Lytle et al., 2007). When pre-oxidation is achieved using arsenic-oxidizing 

bacteria, pre-aeration is needed to ensure the growth and development of the bacteria (Lytle et 

al., 2007; Gude et al., 2018a,b; Crognale et al., 2019). Microbial development under these 

conditions has been shown to take between 10 days and a month to establish (Zouboulis and 

Katsoyiannis, 2005; Lytle et al., 2007). Running aerated water through new filter media 

promotes rapid bacteria growth, and seeding with old filter media was found to be unnecessary 

(Lytle et al., 2007). 

 

Choice of oxidant and point of addition are important design considerations and will depend on 

raw water quality (Hoffman et al., 2006). The pre-oxidation strategy should include an 

assessment to determine if any disinfection by-products (DBPs) are formed and to confirm that 

no other compliance issues occur. Bench- and pilot-scale studies can help optimize an oxidation 

strategy.   

 

5.2.2 Co-precipitation/adsorption  
Coagulation/filtration and iron removal processes remove arsenic through a combination of co-

precipitation and adsorption. In waters with large amounts of soluble ferrous (Fe(II)), iron 

removal processes can be used to simultaneously remove arsenic (Sorg, 2002; U.S. EPA, 2005). 

When the amount of iron is insufficient, a coagulant is added in a coagulant/filtration process. 

When oxidation occurs, iron and arsenic are co-precipitated and the arsenic adsorbs to newly 

formed ferric oxide (Fe(III)) (Sorg, 2002; Katsoyiannis and Zouboulis, 2004; Hoffman et al., 

2006; Chen et al., 2018).  

 

As pre-formed iron particles have less capacity to remove As(V) than iron particles that are 

formed in the presence of As(V), oxidation of iron and arsenic should occur at the same time to 

achieve optimal arsenic removal (Edwards, 1994; Roberts et al., 2004; Tresintsi et al., 2013). 

These processes improve with increasing natural iron in the water and increasing particle surface 

area (Lytle et al., 2005; Hoffman et al., 2006; Thirunavukkarasu et al., 2014).  

 

Coagulation/filtration 

Coagulation/filtration is the most frequently used conventional method to treat arsenic in water 

and is suitable for large-capacity drinking water treatment systems (Chen et al., 2002; U.S. EPA, 



 

44 Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

 

Unclassified / Non classifié 

2005; Cortina, 2016). Arsenic-laden flocs are formed through the addition of a coagulant and 

then removed through sedimentation and filtration (U.S. EPA, 2005; Sancha, 2006; Mondal et 

al., 2013; Cortina, 2016). Effective removal is a function of arsenic species and initial 

concentration, coagulant type and dose, mixing intensity, pH and water composition (Sancha, 

2006; Hering et al., 2017). The coagulants commonly used in arsenic removal by 

coagulation/filtration are aluminum sulphate (alum), ferric chloride, ferrous sulphate and cationic 

polymers (Fields et al., 2000b; Han et al., 2002; Sancha, 2006; Cortina, 2016). An optimized 

system can achieve greater than 90% arsenic removal (U.S. EPA, 2005). A selection of full-scale 

studies are presented in Table 11.  

 

Greater removal of As(V) than As(III) was observed at all pH values and coagulants (U.S. EPA, 

2005; Lakshmanan et al., 2008; Sun et al., 2013; Sorlini and Gialdini, 2014; Cortina, 2016). The 

presence of ammonia may have resulted in chloramine formation and thus incomplete oxidation 

of As(III) to As(V) (Valigore et al., 2008a). 

 

Ferric-based coagulants were shown to have better arsenic removal than aluminum-based 

coagulants (U.S. EPA, 2000; Odell, 2010). Typical doses of ferric-based coagulants shown to be 

effective are 5 to 30 mg/L, with better removals at a pH less than 8 (U.S. EPA, 2003b; 

Lakshmanan et al., 2008; Odell, 2010; Cortina, 2016). Alum coagulation (typical dose of 10 to 

50 mg/L, at pH 6 to 7) is less effective than ferric-based coagulation for As(V) and does not 

remove As(III) (Lakshmanan et al., 2008; Cortina, 2016).  

 

As(V) removal depends on coagulation dose and pH, along with the zeta potential of the 

colloidal suspension (Edwards, 1994; Pallier et al., 2010; Hu et al., 2012; Pramanik et al., 2016). 

A lower pH increases positively charged adsorption sites and decreases the concentration of the 

competing OH- ions (Ghurye et al., 2004; Sancha, 2006; Pramanik et al., 2016). Lowering the pH 

below 7 can lead to increased removal and require less coagulant (Sancha, 2006; Lakshmanan et 

al., 2008; Cortina, 2016; Hering et al., 2017). As(III) removal depends on coagulant dose and, to 

a smaller extent, on pH (Edwards, 1994; Pallier et al., 2010). However, since As(V) is more 

readily removed than As(III), pre-oxidation of all As(III) to As(V) prior to conventional 

coagulation/filtration is the preferred approach. A study by Sorlini et al. (2014) evaluating 8 full-

scale treatment plants showed that the highest rate of removal was achieved when either a double 

stage of iron addition or post-iron adsorption was implemented. 

 

With the required coagulant doses for arsenic removal, significant amounts of arsenic-laden 

sludge may be produced. This may lead to challenges in disposing of the contaminated sludge. 

Sludge production is a significant drawback for conventional coagulation/filtration utilization in 

arsenic removal from drinking water. 

 

Table 11. Full-scale studies using coagulation/filtration for arsenic removal 

Influen

t 

arsenic  

(μg/L) 

Treated 

water 

arsenic 

(μg/L) 

Other source water 

parameters 

Coagulan

t  

Operational 

parameters 

Reference 

Municipal-scale 



 

45 Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

 

Unclassified / Non classifié 

Influen

t 

arsenic  

(μg/L) 

Treated 

water 

arsenic 

(μg/L) 

Other source water 

parameters 

Coagulan

t  

Operational 

parameters 

Reference 

7.5 

  

[As(III) 

= 0.7] 

 

3.5 

 

Groundwater and 

surface water runoff 

through aqueduct 

pH = 8.0  

Soluble Fe < 30 μg/L 

TOC = 2.4 mg/L (as C) 

FeCl3 =  

1 to 2 

mg/L (as 

Fe)  

 

Cationic 

polymer = 

1 to 5 

mg/L 

Pre-ozonation (1.5 

mg/L) 

Flocculation contact 

time = 8.5 min 

Flow rate = 420 mgd 

Filter media: Anthracite 

coal 

Post-chlorination (2 

mg/L residual) 

Fields et al. 

(2000b) 

19.1 

  

[As(III) 

= 0.6] 

 

4.0 

 

Surface water 

pH = 8.4 

Soluble Fe < 30 μg/L 

TOC = 3.7 mg/L (as C) 

Alum = 25 

to 30 

mg/L 

 

Cationic 

polymer = 

0.75 mg/L 

Pre-chlorination 

Flow rate = 6 to 8 mgd 

in winter and 30 to 35 

mgd in summer 

Filter media: 

anthracite/sand  

20  

 

[As(III) 

= 14] 

 

4 Groundwater 

pH = 7.9  

Fe = 165 μg/L 

Phosphate = 550 μg/L 

NH3 = 1.2 mg/L 

FeClSO4 = 

2.3 mg/L 

(as Fe) 

Biological oxidation  

Filter media: 

Anthracite/sand 

Backwash every 3 days  

Katsoyianni

s et al. 

(2008) 

11.9 ± 

1.0 

 

[As(III) 

= 11.7 

± 1.0] 

< 1 

 

(Prior to 

coagula

nt being 

used As 

~ 6.3 

μg/L) 

Groundwater 

pH = 7.6 ± 0.1  

Fe = 1400 ± 70 μg/L 

[as Fe(II)]  

NH3 = 0.55 ± 0.1 mg/L  

TOC = 2.4 ± 0.2 mg/L 

(as C) 

FeCl3 = 

1.8 mg/L 

[as Fe(III)

] 

Pre-oxidation with 

KMnO4 (1.2 mg/L 

MnO4
-) 

Flow rate = 10 Mm3/yr 

Filter: Rapid sand 

 

Ahmad et 

al. (2018) 

34.4 

 

[As(III) 

= 29.1] 

 

8.3 Groundwater 

pH = 8.3 

Soluble Fe = 26.1 μg/L 

SiO2 = 9.5 mg/L (as 

SiO2) 

P = 44.7 μg/L (as P) 

FeCl3 = 

2.2 mg/L 

(as Fe)  

Pre-chlorination 

Contact time = 4.3 min 

Flow rate = 263 gpm for 

6.5 hr/day 

Filtration rate = 7.0 

gpm/ft2 

Filter media: Ceramic 

Chen et al. 

(2010c) 

 

(U.S. EPA 

demonstrati

on program) 

Other systems 

29.0 

 

[As(III) 

= 26.2] 

 

2.7 Groundwater 

pH = 7.8  

Soluble Fe = 146 μg/L 

SiO2 = 14.1 mg/L (as 

SiO2) 

FeCl3 = 

1.8 mg/L 

(as Fe)  

 

Seasonal resort 

Pre-chlorination 

Contact time = 23 min 

Flow rate = 49 to 53 

gpm 

Chen et al. 

(2011a) 

 



 

46 Guidelines for Canadian Drinking Water Quality: Guideline Technical Document 

 

Unclassified / Non classifié 

Influen

t 

arsenic  

(μg/L) 

Treated 

water 

arsenic 

(μg/L) 

Other source water 

parameters 

Coagulan

t  

Operational 

parameters 

Reference 

 Filtration rate = 4.0 

gpm/ft2 

Filter media: Anthracite  

(U.S. EPA 

demonstrati

on program) 

Fe: iron; FeCl3: ferric chloride; FeClSO4: iron chloride sulphate; Fe(II): ferrous; Fe(III): ferric 

oxide; gpm: gallons per minute; KMnO4: potassium permanganate; mgd: million gallons per day; 

Mm3: cubic megameter; MnO4
-: permanganate; NH3: ammonia; P: phosphorus; SiO2: silica; 

TOC: total organic carbon 

 

Chemical oxidation/filtration 

For chemical oxidation/filtration to be successful, the soluble iron to arsenic ratio in the source 

water must be at least 20:1 (Sorg, 2002; U.S. EPA, 2003b, 2005). This process involves strong 

oxidant addition, sufficient contact time and filtration and can be used over a pH range of 5.5 to 

8.5 (U.S. EPA, 2003b; Ghurye and Clifford, 2004; Hoffman et al., 2006).  

 

Since chlorine, potassium permanganate and ozone achieve oxidation rapidly, contact time is not 

a critical factor for these oxidants. However, extended contact time may allow for more particle 

development and better removal through subsequent filtration (Hoffman et al., 2006). Jar tests 

are recommended to determine the optimum oxidant dose (Hoffman et al., 2006).  

 

The point at which the oxidant is added is important as iron particles formed in the presence of 

As(V) have better removal capacity (Lytle et al., 2005; Hoffman et al., 2006; Tresintsi et al., 

2013). A bench-scale study evaluated co-oxidation of As(III) (50 μg/L), Fe(II) (5 mg/L) and 

manganese oxide (Mn(II)) (0.5 mg/L), and showed that chlorine and potassium permanganate are 

capable of reducing the arsenic level to below 10 μg/L, with potassium permanganate achieving 

the greatest reduction (van Genuchten and Ahmad, 2020). The presence of NOM in source water 

can also impede the oxidation of As(III) by permanganate (Chen et al., 2018). Ozone is also 

effective (Ghurye and Clifford, 2004). Oxidation can be impeded by NOM and other 

contaminants (Ghurye and Clifford, 2004; Chen et al., 2018). Although aeration can effectively 

oxidize Fe(II), it is ineffective in oxidizing arsenic (van Genuchten and Ahmad, 2020). 

 

Oxidation/filtration continuously provides new sites for arsenic adsorption, hence there is no 

need for filter regeneration (Pokhrel and Viraraghavan, 2009). Formation of DBPs must be 

considered when using chemical oxidation (Hoffman et al., 2006; Health Canada, 2006b, 

2008a,b, 2011). To avoid formation of DBPs, permanganate can be used to effectively oxidize 

As(III) and Fe(II). Permanganate dosing is important as overdosing can result in pink water. In 

the presence of NOM, colloidal manganese dioxide particles may form and are difficult to 

remove during media filtration (Knocke et al., 1987, 1991, 1994; Chen et al., 2018). Increasing 

the permanganate dose to overcome the effect of NOM would reduce the formation of 

manganese dioxide particles (Knocke et al., 1991). 